

FURUNO

PACKING LIST FOR CSH8LMK2

For Internal Use Only	
Serial No. _____	
Checked By: _____	
Tech _____	
Date _____	
CSH8030A-8L/85	
Yes	Remarks
	SP10-03001
	"
	"
	"
	"
	CP10-05501
	"
	"
	"

Box 1 - CSH8030A-8L/85 **Wt: 103 lbs. Dim: 37" x 25" x 20"**

Part No.	Description	Quantity
1	CSH8030A-8L/85	1
2	006-979-310-00	20
3	000-155-831	2
4	000-155-842-10	2
5	000-157-497	4
6	000-116-944-10	2
7	000-110-946-10	2
8	000-162-167-10	30
9	000-162-183-10	20
10	000-162-165-10	10
11	000-166-744-10	2
12	500-310-040	1
13	OME-135-00Z	1
14	IME-135-10Z	1
15	MDC-135-10Z	1

Box 2 - CSH5210A/5211A **Wt: 22 lbs. Dim: 20" x 19" x 13"**

Part No.	Description	Quantity
1	CSH5210A	1
2	CSH5211A	1
3	000-155-849	1
4	100-302-210-00	1
5	000-168-235-10	2
6	000-168-237-10	2
7	000-168-238-10	2
8	000-163-309-10	2
9	000-162-574-10	4
10	000-165-669-10	4
11	000-159-017-10	1
12	000-162-841-10	2
13	000-159-417-10	40
14	000-554-516	1
15	000-160-722-10	1
16	000-160-726-10	1
17	000-160-728-10	2
18	000-160-730-10	1

CSH5210A/5211A	
Yes	Remarks
	SP10-02901
	FP10-02701
	"
	"
	"
	"
	"
	CP10-05201
	"
	"
	"
	"
	"
	"

FURUNO

PACKING LIST FOR CSH8LMK2

For Internal Use Only

Serial No. _____
 Checked By: _____
 Tech _____
 Date _____

007-022-620-00

Yes	Remarks
	006-976-940-00
	"
	"
	"
	"
	"
	"
	"
	"
	"
	"

Box 3 - 007-022-620-00 **Wt: 63 lbs. Dim: 22" x 17" x 11"**

<u>Part No.</u>	<u>Description</u>	<u>Quantity</u>
1	006-976-510 Main Body Flange Assy	1
2	006-979-190-00 Tank Guide	1
3	000-802-966-00 Zinc Ring	1
4	000-162-826-10 Hex Bolt M20x80	8
5	000-167-476-10 Hex Nut M20	8
6	000-167-401-10 Spring Washer M20	8
7	000-167-452-10 Flat Washer M20	16
8	000-167-051-10 Hex Wrench AL0500	1
9	000-177-040-10 Fastening Band	1
10	000-162-504-10 Cable Fixing Band HP-18N	5
11	000-162-508-10 Cable Fixing Band HP-5N	2
12	006-976-950-00 Waterproof Attachment	1
13	006-976-970-00 Connector Box	1

CSH8XDR/85/66

Yes	Remarks

Box 4 - CSH8XDR/85/66 **Wt: 80 lbs. Dim: 28" x 25" x 25"**

<u>Part No.</u>	<u>Description</u>	<u>Quantity</u>
1	CSH8XDR/85/66 Transducer 85kHz 6500mm Cable	1

MS100

Yes	Remarks

Box 5 - MS100 **Wt: 11 lbs. Dim: 12"x 12"x 8"**

<u>Part No.</u>	<u>Description</u>	<u>Quantity</u>
1	MS100 Motion Sensor	1
2	006-535-030 Hanger Assy	1
3	000-800-565 Nylon Rivet	4
4	000-801-516 Hex Bolt M5x16	4
5	000-802-081 Tapping Screw 5x20	4
6	006-591-760 Cable Assy 10M	1
7	IME-127-80Z Installation Manual	1

For Internal Use Only

Serial No. _____
 Checked By: _____
 Tech _____

FURUNO

PACKING LIST FOR CSH8LMK2

Date _____	
001-077-230-10	
<u>Yes</u>	<u>Remarks</u>

Box 6 - 001-077-230-10 Wt: 3 lbs. Dim: 11"x 11"x 5"

<u>Part No.</u>	<u>Description</u>	<u>Quantity</u>
1 001-077-230-10	RGB Video Cable 5M	1

006-976-590	
<u>Yes</u>	<u>Remarks</u>

Box 7 - 006-976-590 Wt: 42 lbs. Dim: 19"x 19"x 10"

<u>Part No.</u>	<u>Description</u>	<u>Quantity</u>
1 006-976-590	Cable Assy S10-6 30M	1

006-800-520-00	
<u>Yes</u>	<u>Remarks</u>

Box 8 - 006-800-520-00 Wt: 7 lbs. Dim: 18"x 18"x 7"

<u>Part No.</u>	<u>Description</u>	<u>Quantity</u>
1 006-800-520-00	Cable Assy S10-15 10M	1

Rev 01/20/2023